i/—

426~47 1 kpl-cm

44
(9

MCN63LM.BO1 ‘

s\|

20122-[13-20

MCNG6SLM | NOTE:When ordering spare parts.Please state the part name and part number.

Jtem | Part NO. Description Qty | ftem | Part NO. Description Qty | ltem | Part NO. Description Qty
1 100127 |Screw Socket Hd M6*30 5 33 106214 |Roll Pin 1 65 | 104037 |Step Pin 1
2 104938 |Washer 4 34 104042 |Contact arm pawl 1 66 | 107408 |Magazine Cover 1
3 101964 |Cylinder Cap Unit 1 35 104047 |Pin 1 67 | 104024 |Pusher Pawl 1
4 100464 |Cylinder Cap Seal 1 36 104010 |Spring 1 68 | 104029 |Pusher 1
5 100145 |Piston Stop 1 37 103276 |Rubber Washer 3 69 | 100774 |Spring Pin 2
6 100146 |Spring, Head Valve 1 38 104040 |Step Pin 1 70 | 104025 |Pin 1
7 100219 |Washer, Head Valve Spring 1 39 104048 |Protector 1 71 104027 |SPRING 1
8 100147 |O-Ring 1 40 100484 |O-Ring 1 72 | 104026 |Feed Pawl 1
9 100149 |O-Ring 2 41 100474 |Bumper 1 73 104030 |Spring 1
10 100148 1100252 Head Valve Piston 1 42 100180 |O-Ring 1 74 | 104028 |Spring Ring 1
11 100154 |Cylinder Seal 1 43 107401 |Nose 1 75 | 100046 |Plain Washer 1
12 100469 |Cylinder 1 44 101235 |Washer 4 76 | 101018 |Nut M6 1
13 100470 |O-Ring 1 45 103170 ]Screw Socket Hd M8*28 4 77 | 108630 |Core Assembly 1
14 100473 |Check Valve PN65 1 46 104023 |Screw 1 MIL-30PMA-1}3/8" NPT Male Plug,(Milton) 1
15 100472 |O-Ring 1 47 103051 |Washer 1 108631 JO-Ring Kit (1)
16 | 100471 |Cylinder Ring 1 | 48 | 107403 [Contact Arm 1 _|MOQ for items in the following categories is
17 | 100468 |O-Ring 1 | 49 | 104015 |Spring 1_|10pcs, order quantities under 10pcs for these
18 107400 |Main Piston Unit 1 50 104016 |Lower Contact Arm 1 |items will be adjusted accordingly
19 107398 |Frame 1 51 104019 |Bushing 1 |1. Orings—notincluded in the oring kits

20 | 100327 JO-Ring 1 52 | 104020 |Torsion Spring 1 |2. Screws, bolts

21 104090 |End Cap 1 53 | 104021 |Check Pawl 1 |3. Pins -roll pin, solid pins
22 104095 |O-Ring 1 54 104018 |Step Pin 1 |4. Standard washers — not special washers.
23 104091 |Hook 1 55 107404 |Contact Arm Cover 1 ]5. Nuts

24 104092 |Washer 1 56 100301 |Screw Socket Hd M5*10 2

25 104093 ]C-Ring 1 57 100870 |Spring Washer 2

26 100039 |Roll Pin 2 58 108644  |Bracket 1

27 | 100220 |Roll Pin 2 59 | 107450 ]Core 1

28 100063 |Trigger Valve Unit (C.T) 1 60 107407 |Steel Channel 2

29 104050 |Trigger Assembly 1 61 107452 |Steel Channel - Short 2

30 104044 |Pin 1 62 108607 |Screw 2

31 104014 |Arm Guide 1 63 107409 |Magazine Bracket 1

32 104008 |Lever 1 64 100571 JAnchor Block Lock Nut 2

MCN65LM.BO1A

Ver : MCN65LM.010B




	MCN65LM

